
0007 

' J 
• ' 

' '~ .• a ... __ _ 



CONTENTS 

MISCELLANEOUS COVERS(l) 

MISCELLANEOUS COVERS(2) 

MISCELLANEOUS THREAD·EYELETS 

MISCELLANEOUS BUSHINGS 

MAIN SHAFT DElVING MECHANISM 

ONE SIDE CUT PRESSER FOOT MECHANISM 

EJ 

;f4tf{:HUl(l) 

.. f{ ... (2) 

3! .... 

~ ..... 
..1:~ ... ·~---
l-m.4Jl11•.4Jl11•~•• 

;:.k_ 

2 

3 

4 

5 

6 

UPPER KNIFE CARRIER AND HOOK DRIVING MECHANISM ..1: m 71 a..J: tj ~-~-- 7 

LOOPER DElVING MECHANISM 

FEED DElVING MECHANISM 

FEED DElVING CONTROL MECHANISM 

LUBRICATING MECHANISM 

DOBLE SIDE CUT PRESSER FOOT MECHANISM 

/SV/ DEVICE 

/AT/ DEVICE 

lET/ DEVICE 

/A W/ DEVICE,C.SET (SELECT DEVICE) 

THREAD STAND 

ICLI DEVICE 

ATIACHMENT BOX 

ACCESSORIES 

ICLIIA W/ DEVICE, C. SET (SELECT DEVICE) 

STITCH LENGTH SPECIFICATION 

1 

"ftJ~-~-­
i!#~-~--

i!*+~lJilar.-.-

~i••• 

~ -I:J} .4 Jl1144t. 

1iJ JJil ,~j lt44t. 

j.~tt.4Jl1144t.f4 

t~tt.4Jl11 ... 

~~-tt~~"* ..tJ a-AWl (i!-tfi!i~1i) 

-~-
f-i(,ljlt;f4t. 

11fHt~ 

JlfHf:.~ 

~~-tt~~-* ..tl a-AW2 (i!-tfi!i~1i) 

;uut~:.tt 

8 

9 

10 

11 

12 

13 

14 

15 

16 

17 

18 

19 

20 

21 

22 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



1 

30 

57 

15 

62 27 

~ 

27 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



MISCELLANEOUS COVERS (1} M~Ma(t} 1 

Ref. Parts Amt. 
No. No. Description D ~ Reg. OD 

I PI-I Crank Chamber Cover dh.tdi:t.J:..l. I 
2 Pl-2 Crank Chamber Cover Gasket dh.tdi:t~~ I 
3 Pl-3 Screw(ll/64-40Xll) ~~ 5 
4 Pl-4 Screw(Ml2-1.75X9) ~~ 2 
5 Pl-5 O-Rin§ 0~#-MJJ! 2 

6 PI-6 Oil Sight Top Window ..l:.i•Ut 2 
7 P1-7 Screw (9/64-40X11.3) ~~ 10 
8 P1-8 Top Cover (Middle) ..1:.1.( .p) I 
9 Pl-9 Screw (ll/64-40X6.5) *I~ 2 
10 Pl-IO Nut ~+I 2 
11 PI-ll Screw (9/64-40X5.6) ~~ 4 
12 Pl-12 Top Cover (Middle) Spring ..1:.1.( .p )~· 
13 Pl-13 Nut ~+I 2 
14 Pl-14 Top Cover (Middle) Hinge J:.l.t&( .p )i~tht& I 
15 Pl-15 Screw ~9/64-40X6l ~~ 7 
16 P1-16 Top Cover (Front) ...1:.1.(~) 

17 Pl-17 Rivet -~ 2 
18 Pl-18 Top Cover (Front) Gasket ..1:.1.~~ (~) 1 
19 Pl-19 Screw (5/16-24X32) ~~ 3 
20 PI-20 Washer ~~ 3 
21 P1-21 Emblem jtX.. 
22 P1-22 W aming Sticker ·~~~ 
23 P1-23 Machine Frame End Cover Gasket Jl;?i·~~ 1 
24 Pl-24 Machine Frame End Cover Jl;?i$1. 1 
25 Pl-25 Loo~r Lever Shaft Cover Gasket Jljj7df~~ 1 
26 Pl-26 Looper Lever Shaft Cover Jljj7dJJ. I 
27 Pl-27 Screw (9/64-40X7.1) ~~ 10 
28 Pl-28 0-Ring 0~#-MJJ! 3 
29 PI-29 Drain Hole Screw (3/8-24X8) Jl:.i·~~ 
30 PI-30 Plug Screw~M14-1X4l Jl:.i·~~ 
31 Pl-31 Screw (l/4-28X32.5) 2 
32 P1-32 Washer ~~ 2 
33 Pl-33 Crank Chamber Cover Oil Shield Jljji$1!.~ 

34 Pl-34 Oil Seal Plug -~ 35 Pl-35 Sewing Head Oil Defense Jl;?i•t& 
36 Pl-36 Sewing Head Key .ftlil~!.t 2 
37 Pl-37 Screw (9/64-40X8.5) ~~ 2 
38 Pl-38 Screw (l/4-28X20) ~~ I 
39 P1-39 Pin tt• 1 
40 Pl-40 Knife Driving Connection Oil Guard i·~ 1 

3 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



MISCELLANEOUS COVERS (1) *~*-(1) 1 

Ref. Parts Amt. 

No. No. Description " "" 
_g Reg. 

41 P1-41 Knife Driving Connection Felt ~·-~ 1 
42 Pl-42 Thread Carrier And Hook Driving Rod Oil Guard F.Q~••x 
43 P1-43 Screw (9/64-40X8) ~~ 2 
44 Pl-44 Seal ~X 2 
45 P1-45 Nut ~'it 2 

46 Pl-46 Sewing Head Cover(Left) ... .iA .. 1 
47 Pl-47 MJ62 Emblem "'* 48 Pl-48 Seal Plug 

~·· 49 Pl-49 Seal Plug 

~·· 50 PI-50 Oil Guide Wire ~···t) 51 Pl-51 Crank Chamber Cover, C. Set lillflh:i:J:.l.a 
52 PI-52 Top Cover (Middle), C. Set J:.l.(lf)a 
53 Pl-53 Top Cover (Front), C. Set J:.l.(~)a 

54 Pl-54 Knife Driving Connection Oil Guard, C. Set )·~-
55 Pl-55 Sewins Head Cover Gasket .~u.&~X 

56 Pl-56 Sewing Head Cover Gasket(Front) ... .iAit:l. 
57 Pl-57 Needle Thrad Take-up Guard -all. 1 
58 Pl-58 Screw(M4-0. 7X8) ~~ 2 
59 Pl-59 Machine Frame -~ 60 P1-60 Machine Frame -~ 1 
61 P1-61 Sewing Head Cover(Left), C. Set .._.iA1a 1 
62 Pl-62 Sewing Head Cover Gasket(Front), C. Set ·~~·- 1 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



2 

39 

26y 

25~ 
I 

13 

7 
9 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



MISCELLANEOUS COVERS (2} ~~~-(2} 2 

Ref. Parts 
No. No. Description " ..t Reg . pO 

1 P2-1 Sewing Cylinder !Aifil~-~ 1 
2 P2-2 Sewing Cylinder Gasket Jl:. iddli9 ~ J:l 
3 P2-3 Alignment Pin "tllliP:#m~ 
4 P2-4 Knock Pin 1Jitil~ 
5 P2-5 Screwp18-24X5.4} ~.~ 

6 P2-6 Seal Gasket JI:.~~J:l 

7 P2-7 Cylinder Frame Cover (Front) iit.l. 
8 P2-8 Screw (9/64-40X8) ~~ 10 
9 P2-9 Oil Gauge itUt< 1 
10 P2-10 Screw ~M22-1.5X5.7} ~ ... ~ 
11 P2-1I 0-Ring 0~~-J.l 
I2 P2-12 Seal Gasket Jl:. ilh ~ J:l 
13 P2-13 Cylinder Frame Cover (Left) k:l. 
14 P2-14 Oil Gauge, C.Set ilh•m. 
15 P2-I5 Model Plate ~jtjt'* 
16 P2-16 Cylinder Frame Cover (UpJ>er) J:-..1. 
17 P2-17 Seal Gasket Jl:. iw ~ J:l I 
I8 P2-I8 Screw (l/8-44X6.5) ~.~ 8 
19 P2-19 Dust Defender (Upper) F.q "= l. ( J:-_ ) I 
20 P2-20 Screw p132-56X2.1 ~ ~.~ I 

21 P2-21 Dust Defender (Lower) F4&:l.Cr) 
22 P2-22 Pin :tm• 2 
23 P2-23 Looper Cover Spring Support ~-1-J:l& 
24 P2.,24 Screw (11164-40X5) *'~ 1 
25 P2-25 Looeer Cover Serini rtJ#:l.~-1-J:l 1 
26 P2-26 Screw (9/64-40X5) ~~ 1 
27 P2-27 Lopper Cover rtJ#.l. 
28 P2-28 Pin tl~ 
29 P2-29 Screw (9/64-40X5.7) ~~ 
30 P2-30 Chain-off Cuttini Knife i'J }] I!J ~ J:l 
3I P2-3I Chain-off Cutting Knife Guard i'J}] 
32 P2-32 Screw (M4-0.7X4.5) *'~ 
33 P2-33 Screw (M4-0.7X5.7) *'~ 
34 P2-34 Looper Thread Guide Wire 1& .. 111 
35 P2-35 Screw {9/64-40X1 0~ ~~ 1 
36 P2-36 Feed Drive Shaft Cover Gasket JI:.~~J:l 2 
37 P2-37 Feed Drive Shaft Cover Jl:.ilh. 2 
38 P2-38 Screw (9/64-40X7 .1) *'·~ 6 
39 P2-39 Looper Cover Spring Support, C. Set ~-1-J:l.&m 
40 P2-40 C~'linder Frame Cover ~U~r~, C. Set J:-.:l.m 

7 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ill 

:8 

M 

..,. 
_\ 

N 

,..... 
N 

!") 
!") 

,..... co 0\ .... .... .... 

0\ 

N~\ 

't.- ~ 

\ 
\ 
\ 
\ 
\ 
\ 

~---
0\ 

0 .... 

co~~ -:A~ '.-I-~il: _,.~~ 
~ ~~--- ~ ~ M N!-- -

-------- -~-- ---- - -

0 .... 

~ 

,:~-A---1\ I \ 
...._ !")' I / 

N,.., \/ 

0 .... !") 
10 10 ..,. 

I 

00 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



MISCELLANEOUS THREAD EYELETS iiWI~«t.- 3 

Ref. Parts 
No. No. Description a ~ Reg. a a 

I P3-l Thread Guide Plate -~:.f&. I 
2 P3-2 Screw (ll/64-40X8.3) *lii\ 12 

3 P3-3 Thread Eyelet i&._.fL 4 

4 P3-4 Thread Pipe (Long) l&itf-(.fc) 
5 P3-5 Thread Pi~ ~Short} l&itf-(~) 

6 P3-6 Warning Sticker .f.%-.!;~ 
7 P3-7 Screw (M4-0. 7X8) *l~ 2 
8 P3-8 Thread Guide Plate, C. Set it~:.t&.m 1 
9 P3-9 Thread Guide Plate Support -~:.t&..t4f• 2 
10 P3-10 Screw ~11164-40X7} *l~ 2 

11 P3-ll Thread Tension Support J:.it1l:IJW~lt I 
12 P3-12 Thread Tension Support Bracket J:.it1l:IJW~lt.t~ 2 
13 P3-13 Screw (7/32-32X9.5) -~ 4 
14 P3-14 Screw (l/8-44X6.4) *l~ 
15 P3-15 Tens ion Release Shaft Sgrin~ ~:hfJ~.td!W-1-
16 P3-16 Tension Release Shaft 11t:hfJ~.td! I 

17 P3-17 Nut Wf-t.11J!t~ 6 
18 P3-18 Tension Spring Bushing 1lhWf-1.11l!tW~.td! 6 
19 P3-19 Looper Thread Tension Spring Ti.Jjf11tJJW-1- 1 
20 P3-20 ToE Cover Thread Tension Sgrin~ J:..f4iit1lhW-I- 1 

21 P3-21 Needle Thread Tension Spring jfit11t:IJW-I- 4 
22 P3-22 Tension Release Pin Bushing 1lhfJ~.fi~· ... 7 
23 P3-23 Thread Tension Disc 5lht.11J!t:fi 12 
24 P3T24 Thread Tension Disc Eyelet ~:1Jt.11)*i!it~ 3 
25 P3-25 Tension Post 11t:hWf-.ttt. 6 
26 P3-26 Tension Release Pin 5l:hfJ~.fi~ 7 
27 P3-27 SP Device, C. Set #il~i!IJB. 
28 P3-28 Oil Cup Lip -'7 illl-flt ..f.Ht l. 
29 P3-29 Hinge Pin I.Ut.fi~ 1 
30 P3-30 SP Felt SP~i!IJ:ft. 4 
31 P3-31 SP Felt Stay SP~i!IJ:tt.ttt. 
32 P3-32 Oil Wick }df~ 1 
33 P3-33 SP Container -o/ill11!t.fflt 1 
34 P3-34 SP Container Support -o/it~Jtt.ffll m ~lt 1 
35 P3-35 Screw ~9/64-40X4.6~ *l~ 2 
36 P3-36 Thread Take-up Eyelet Holder ltil*'.ft~ 
37 P3-37 Thread Take-up Eyelet 

~-*' 38 P3-38 Screw (l/8-44X6.5) -~ 1 
39 P3-39 Looper Thread Take-up Guide r i.l#~it:tfil~ 1 
40 P3-40 Screw ~118-44X4.3} -~ 4 

9 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



MISCELLANEOUS THRSAD EYELETS l@f'' 3 
f 

Ref. Parts 
No. No. De~cription 0 .$ Req . 00 

41 P3-41 Loeper Thread Take-up Eyelet(Front) r tJ#~~*'CJ!t) 1 
42 P3-42 Loeper Thread Take-up Eyelet(Rear) r tJ #~~*·H {t) 1 

43 P3-43 Scrccw (3/32-56X3.2) ~~ 4 
44 P3-44 Eyeiet Supporting Plate ~~*f.I!!Jt~ 
45 P3-45 Loeper Thread Guard rtJ#~•~ 
46 P3-46 Top Cover Thread Pipe J:.-~1&~·* 
47 P3-47 Lo0per Thread Guide Wire (Upper) rtJ#~•~*.I~ 
48 P3-48 Needle Thread Strike-off Pin Holder Bracket l&~~hi!!Jt~ 1 
49 P3-49 Needle Thread Strike-off Pin il!~~htJIJ~~ 4 
50 P3-50 Scn:w {li8-44X2} ~Ai\ 4 

51 P3-5l Ne,~dle Thread Strike-off Pin Holder l&~~h~~~~ 
52 P3-52 Scn~w (3/32-56X6.2) ~~ 2 
53 P3-53 Nec:dle Thread Guide Wire #~·~*--~ 1 
54 P3-54 He,:d Cover Thread Eyelet J:.-~i&~~ 1 
55 P3-55 Scr5~w ~l/8-44X4.42 ~~ 1 

56 P3-56 Needle Thread Eyelet Holder #~1lh~~*'~ 1 
57 P3-57 Screw (ll/64-40X13) *l~ 
58 P3-58 Needle Thread Eyelet #~~h~fl*' 4 
59 P3-59 Stitch Unlocker Mounting Bracket ~~~~~-~ 
60 P3-60 Sc!;,;w {lli128-56X32 ~ti\ 

61 P3-61 Scc~w (l/8-44X5.9) ~~ 
62 P3-62 Stitch Unlocking Spring ~~~~~- 1 
63 P3-63 Stitch Unlocking Spring Holder ~~~~f-tJIJtll!l JtM 1 
64 P3-64 Ne,~dle Bracket l&~i..#~ 1 
65 P3-65 Sc:-;:w ~l/8-44X3.4~ *'~ 4 

66 P3-66 Screw (l/8-44X5.4) *'~ 1 
67 P3-67 Sc:·,:w (l/8-44X2.7) ~~ 2 
68 P3-68 Th:·:.:ad Guide, C. Set -~-69 P3-69 Ey:::let Supporting Plate, C. Set ~~#I!!Jt~m 1 
70 P3-70 Ne~dle Bracket, C. Set i&~.t.#~m 1 

71 P3-71 Nt: dle Thread Strike-off Pin Holder, C. Set i&~~h1Jilfl~~- 1 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



4 

8 " 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. Parts Amt. 

No. No. Description 17 $ Reg. 017 

I P4-1 Adapter, C. Set _...?f<.m. I 
2 P4-2 Adapter ... .if<. .... ..:; 
3 P4-3 Screw (M5-0.8X5) ~tt. 2 
4 P4-4 Ball Bearing ... .if<. I 
5 P4-5 Bearing Housing ... .?f<.!!l~i: I 
6 P4-6 Screw (3/16-32X1I.5) ~At. 4 

7 P4-7 Bearing Housing Gasket ... .?f<.!!l~i:~J:l 
8 P4-8 Oil Seal idi# 4 
9 P4-9 Crankshing Bushing (Front) i ... *'f(Jit) I 
10 P4-10 Main Shaft Bushing (Rear) ~ ... *'f(4i) I 

11 P4-11 Main Shaft Bushing (Front) ~ ... *-f(Jit) 
12 P4-12 Oil Wick (Woollen Yarn) i!h~ 2 

13 P4-13 Oil Wick (Laced Wire) i!h~ 

14 P4-I4 Knife Driving Lever Bushing (Rear) ~*'fUi) 
15 P4-15 Knife Driving Lever Bushing (Front) ~*'f(~) 
16 P4-16 Presser Foot Lifter Stop Plunger Bushing •* 
I7' P4-17 Looper Driving Lever Shaft Bushing rtJ~.-~_..*f-
18 P4-18 Oil Wick i!h~ 
I9 P4-19 Seal Ping .\f#* 
20 P4-20 Oil Wick a&;t& 
21-- P4=2r Screw (I1/64-40X8.3) ~it. 
22 P4-22 Plastic Pipe !l!JJJ'f 
23 P4-23 Presser Bar Bushing ~.8'lll'*'f 
24 P4,24 Needle Bar Bushing(Upper)Lid ~f-1*-f(J:.):J. 
25 P4-25 Gasket ~J:l 
26 P4-26 Needle Bar Bushing(Upper) ~f.t * f- ( J:.) 
27 P4-27 Needle Bar Bushing(Lower) ~f-1*-f(r) 
28 P4-28 Oil Seal idi# 
29 P4-29 Looper Rocker Shaft Bushing (Front) r tJ~4£*'-_..*f-(~) 
30 P4-30 Looper Rocker Shaft Bushing (Rear) r tJ ~4£~_..*-fUi) 
31 P4-31 Oil Seal idi# 2 
32 P4-32 Feed Bar Eccentric Pin Bushing i!#Jit.-(4·..:;· *-f 1 
33 P4-33 0-Ring O~HlJJJJ! 2 
34 P4-34 Bearing Housing, C. Set ... .?f<.!!l~:tm. 
35 P4-35 Knife Driving Lever Bushing (Rear), C. Set ~*-fUt)m. 
36 P4-36 Knife Driving Lever Bushing (Front), C. Set ~**<~)m. 
37 P4-37 Looper Rocker Shaft Bushing (Rear), C. Set T 1:J#-it~.fd,*'fC{!)a 

13 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



20 

~1J" 19~ 
54 

~~~ 
31 32 

\ 29 
\ I 34 

33-t:~ 
37 I \ ;:t....,_ I 
38 ~1 34 35 i 

\ _L$)"1' 36 _..) 

~q;p~+---~ .... ----
1 .,.. .... I .,.. 
I .,...,.. 
I _.. 
I .,...,.. 
I _,. 
I .,...,.. 

L----
14 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



MAIN SHAFT DElVING MECHANISM d;::[fWJ+UI 5 
Ref. Parts Amt. 

No. No. Description " .£! Reg . "'" 
I PS-I Main Shaft j;_.fdt I 

2 PS-2 0-dng 0~ -ft.JIJ J! I 

3 PS-3 Looper Thread Take-Up Ji~;f](~8~ 
4 PS-4 Top Cover Thread Take-Up J:.fr!;~;f](~8~ I 
5 PS-5 Screw {7/32-32X3.6~ *-"~~ 4 

6 PS-6 Positioning Screw (I/8-44X4) *" $,~ 2 

7 P5-7 Collar ... Jl 2 

8 P5-8 Screw (II /64-40X6) *I. it 4 

9 P5-9 Main Shaft Coupling, C. Set .i_ .fdt l! tHJL I 
IO PS-10 0-ring 0~ -ft.))JJ! I 

I1 PS-11 Main Shaft Coupling .i_.fdtl!.tti-
12 PS-12 Thread Carrier and Hook Driving Rod, C. Set ~ fiJ 7] ~JI.l! :f!f jJL 
13 P5-l3 Screw (l/4-28X6.3) *"' ~.t 4 

I4 PS-14 Pump Driving Gear *- );ij iL iii I 
15 P5-l5 Screw (1/8-44X62 *"' ~.t 3 

I6 P5-I6 Crankshaf db.fdt 
17 P5-l7 Needle Bearing ~RiHd!iR I 
18 P5-l8 Thread Carrier and Hook Driving Rod (Right) ~f!J JJ #JLi!:f!f.fd!7Rt- I 

19 P5-l9 Needle Bearing Retaining Plate iRit ... 7R{o~ l 
20 P5-20 Screw (9/64-40X4.82 *"' .~~ 2 .. 
2I P5-2l Pulley ,tt,jl'~ 

22 P5-22 Screw (l/4-28Xl0) ;l,~.t 2 
23 P5-23 Needle Bar Lever Connecting Rod it#A~ :f!fi!:f!f 
24 PS-24 Screw (3/l6-32XI4) :4!l(~.t 2 
25 P5-25 Needle Bearing i.tUt_..iR I 

26 P5-26 Needle Bar Lever Connecting Rod Pin it:f.t.~:f!fi!:f!fffii~ 
27 P5-27 Oil Wick )d:J~ 

28 P5-28 Scre:w (9/64-40Xl2) *~,.~~ 2 
29 P5-29 Needle Bar Lever it:f.t.:f~:f!f 
30 PS-30 Main Shaft, C. Set j;_ .fdt j,H. 

31 P5-3l Retaining Ring C-1fJ{o J{ 
32 PS-32 Thrust Ring ~J:l 
33 PS-33 Needle Bar Connecting Link it:f.tl!:f!f 
34 P5-34 Needle Bar Connecting Link Pin it:f.ti!:f!fffii~ 2 
35 P5-35 Oil Wick '?&idl~ 2 
36 P5-36 Screw (I /8-44X5) *"' .~.t 2 
37 P5-37 Needle Bar Connecting Bracket it:f.t.l!.~t~ 
38 P5-38 Screw (9/64-40X6.4) t.f,~.t 4 
39 P5-39 Needle Bar iH.t l 
40 PS-40 Needle Clamp it~ 

<pct'f"a. C<?l-1(/41!y s-:~ )'\ 
t>oo"'J -o 1- its-·?.. c.L !,.40 ,c 
\) oo'l _ c 2 _ J-ft..u c l fAk..-

A..•td- P l 2. •h: 1~ y•orvi S' 
I5 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



MAIN SHAFT DElVING MECHANISM ttiBMM 5 

Ref. Parts Amt. 

No. No. Description 0 $ Reg. ]i!O 

41 P5-41 Needle -~ 4 

42 P5-42 Retainer -fFl~ 

43 P5-43 Screw (3/32-56X2.5) ~.~ 5 
44 P5-44 Stitch Plate ~~ 1 
45 P5-45 Stitch Plate Tongue ~~~J:l 1 

46 P5-46 Screw (3/32-56X2) ~~ 
47 PS-47 Needle Bar Lever, C. Set ~--48 PS-48 Collar .;d!Jl 
49 PS-49 Screw (M5-0.8X5) *l~ 4 
50 P5-50 Looper Thread Take-Up, C. Set ~•tt¢8.-m 
51 P5-51 Top Cover Thread Take-Up, C. Set ..J:.fHitt¢8.-m 
52 P5-52 Collar, C. Set .;d!Jlm 2 
53 P5-53 Pulley, C. Set &:••• 
54 P5-54 Collar, C. Set .;d!Jlm 
55 P5-55 Needle Clamp, C.Set ~-- 1 

56 P5-56 Stitch Plate, C. Set ~~- 1 

16 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



13 

I 

14 I 

ACCESSORY PARTS 

47 48 

~~ 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



ONE SIDE CUT P§ESSER FOOT MECHANISM !Wfi1 111 1PM 6 
Ref. Parts Amt. 

No. No. Description 0 ~ Reg. ao 

1 P6-1 Adjusting Screw (M12-1X17) 111JJP~i~ 1 

2 P6-2 LockNut {;f-~~+rl 

3 P6-3 Presser Spring ..lftlllW.-l 
4 P6-4 Presser Bar Connecting Bracket ..lftlll-*~1!.~~ I 
5 P6-5 Screw ~11/64-40XI0.3l ~~ 1 

6 P6-6 Presser Foot Adjusting Screw &ftllli'JiP~-l I 

7 P6-7 Pin t§Mf I 

8 P6-8 Connecting Bracket Cushion i!;t~-~ 
9 P6-9 Presser Bar Guide &$11!,J1t I 
10 P6-10 LockNut {;f-~~+rl 1 

11 P6-II Adjusting Nut 111JiP~+I 
I2 P6-I2 Screw (M6-1X8) ~~ 
13 P6-I3 Presser Bar &ftlll#~ 
14 P6-I4 One Side Cut Presser Foot, C. Set -'m..lftllla 
15 P6-15 One Side Cut Presser Foot -'m&ftlll 
16 P6-16 Screw (11/64-40X6.3) ~~ 
17 P6-17 Carrier/Hook Driving Segment J:.tJ#•~~~x 1 
18 P6-18 Carrier/Hook Driving Lever Link J:.t) #-'l~i!~' 2 
19 P6-19 Link Pin lt~tiMf 4 
20 P6-20 Screw {3/32-56X3.32 ~~ 4 

21 P6-21 Thread Hook Driving Lever tJ#-'1~~~, 1 
22 P6-22 Top Cover Thread Hook J:. fUl.i!.._tJ 
23 P6-23 Screw (9/64-40X6.8) ~~ 1 
24 P6-24 Top Cover Thread Carrier Driving Lever J:. ..... .#;~--~~A'~' 1 
25 P6-25 Toe Cover Thread Carrier J:.f{fi·.#;~ 1 

26 P6-26 Screw {l/8-44X5) ~·'* 2 
27 P6-27 Presser Foot Attach Piece (Right) &ftllli!tt J:l (;t;) 
28 P6-28 Presser Foot Attach Piece (Left) &ftlllltttX (£) 
29 P6-29 Screw(3/32-56X 1.5) ~~ 4 
30 P6-30 Lower Knife -rmn 1 

31 P6-31 Lower Knife Clamp rmJJ#t~ 1 
32 P6-32 Screw (1/8-44X3.5) ~·'* 1 
33 P6-33 Yielding Section Spring +..1-Jt.W--l 
34 P6-34 Yielding Section +&A- 1 
35 P6-35 ChiE Guard Plate mAF41lX& 1 

36 P6-36 Presser Foot Spring Plate (Left) &~~· J:l (£) 
37 P6-37 Presser Foot Spring Plate (Right) &~W.-JX (;t;) I 
38 P6-38 Screw (3/32-56X2.6) ~~ 1 

39 P6-39 Spring Plate Holder W-lXI!lJttltJ I 
40 P6-40 ChiE Guard mA~1lX 1 

I9 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. Parts Amt. 

No. No. DescriQtion 0 A) Reg. OIJ 

41 P6-41 Chip Guard Spring i:JJ M F411X 3¥-l- 1 

42 P6-42 Screw (118-44X3.4) *l~ 
43 P6-43 Presser Foot Guide (Right) &~·f~(;t:;) 
44 P6-44 Screw (M5-0.8X12) *l~ 
45 P6-45 Presser Foot Guide 

46 P6-46 Screw (M5-0.8X14) *l~ 2 

47 P6-47 Presser Foot Spring Plate (B)(Left) &~~•x Ck)C£) 
48 P6-48 Presser Foot Spring Plate (B)(Right) &~~·XC -&)(;t:;) 
49 P6-49 Presser Bar Guide, C. Set ~•f~m 1 
50 P6-50 Screw 2 

51 P6-51 Presser Bar Lifter Lever (Large) &~ft-Jlt~~·(;k) 
52 P6-52 Screw (7/32-32X12) *l~ 
53 P6-53 Stop Plunger Segment pin •• 1 

54 P6-54 Screw (M5-0.8X5) *l~ l 
55 P6-55 $ • 1 

56 P6-56 +I 
57 P6-57 Presser Foot Lifter Stop Plunger &A-tt~1f ... it. 1 

58 P6-58 Presser Foot Lifter Lever Link (Long) &~ft-Jlt~*'-i!*fC -&) 1 

59 P6-59 Screw (9/64-40X6.1) *l~ 2 
60 P6-60 Presser Foot Lifter Lever Link 1 

61 P6-6l Presser Bar Lever (Small) 
62 P6-62 Screw (7/32-32X6) 1 
63 P6-63 Presser Bar Lifter Lever 
64 P6-64 Screw (3/32-56X4.3) 1 
65 P6-65 Presser Bar Lifter Lever C. Set m. 1 

20 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



7 

---37 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



UPPER KNIFE • CARRIER AND HOOK DRIVING MECHANISM 1 W'Iw'lll11 7 
Ref. Parts Amt. 
No. No. Description a .$ Req . 00 

I P7-l Carrier/Hook Driving Rod (Left), C. Set J:..#._.i!t'm I 
2 P7-2 Carrier Hook Driving Rod (Left) J:..# • .i!l-' 
3 P7-3 Rod Ball (Left) *~ I 
4 P7-4 Screw (9/64-40XIO) ~~ 2 
5 P7-5 Nut ~+I I :'.,. 
6 P7-6 Nut ~'li 2 ~ 

7 P7-7 Carrier Hook Sleeve Lever J:.. # •.it*'* 1ij I 

8 P7-8 Screw(9/64-40X9) ~.*.i\ I 
9 P7-9 Needle Thread Take-up ~-~-~3&-:fL 
10 P7-10 Scrcw~M3.5-0.6X6~ ~~ 

II P7-11 Screw(M3 .5-0.6X8) ~-~ 2 
12 P7-12 Bracket OO~J:l 
13 P7-13 Knife Driving Lever J:_t1JJJ1t-fh~.¥f 

14 P7-14 Steady Washer -~~~~~ I 
15 P7-15 Knife Drivin§ Connection ~Ri~Q, C. Set J:. t1J JJ 'ft. fh .it .*U'{ i;-} m I 
16 P7-16 Knife Driving Connection(Right) J:.. t1J JJ Cfh.i!.*tt,(;S) ,, 
17' P7-17 Knife Driving Connection Ball(Right) J:_ t1J J] ~fhl!.*tJ4t(;S) 

,t 

18 P7-18 Screw (M3.5-0.6Xl4) ~~ 4 
19 P7-19 Nut (Left-handed Screw) ~+1(0..-f) 1 
20 P7-20 Knife Driving Connecting Rod J:.. -tJJ JJ Cthl!.*tt' 1 
21 P7-21 Nut ~'li 1 
22 P7-22 Knife Driving Connection (Left), C. Set J:.. t1J J] 1f fh .it .*t *'(£.) ~.11 1 
23 P7-23 Knife Driving Connection (Left) J:. t1J JJ Cfh.i!$t.¥f-(£.) 1 
24 P7~24 Rod Ball (Left) *~ 
25 P7-25 Knife Holder Bracket, C. Set J:.. -tJ} J] 00 ~&;it~ ill 
26 P7-26 Thread Carrier and Hook Sleeve Bushing -tJ}J] 00 ~&;it~-* 
27 P7-27 Bushing Ring •*-~J:l 
28 P7-28 Carrier/Hook Driving Sleeve J:.. # .. .i!t'tt. 
29 P7-29 Oil Wick idJ~ 
30 P7-30 Oil Seal idr# 
31 P7-31 Oil Seal idr# 
32 P7-32 Knife Holder Guide Collar, C. Set i~f/; J] m. 
33 P7-33 Knife Holder Shank Support J:..t1JJJOO~£.t.~ 
34 P7-34 Knife Holder Spring J:..t1JJJ00~&3¥--l 
35 P7-35 Knife Holder Guide Collar J:..MJJ3¥--IOO~& 
36 P7-36 Screw (9/64-40X9) ~~. 
37 P7-37 Knife Holder Shank J:..t1JJJOO~&~ 
38 P7-38 Screw (9/64-40X8) ~~i\ 2 
39 P7-39 Screw (3/32-56X3.8) ~ti\ 1 
40 P7-40 Knife SuE~rt J:.. -tJ} J] .t. ~ 

23 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. Parts Amt. 
No. No. Description 0 .£ Reg . 00 

41 P7-41 Screw (3/32-56X1.2) ~~ 1 
42 P7-42 Upper Knife .J:."Wl1 1 
43 P7-43 Knife Holder .J:."Wl1liiJt4 
44 P7-44 Screw (3/32-56X7) ~~ 2 
45 P7-45 Screw 1 
46 P7-46 Knife Holder Bracket .J:."Wl11Il 
47 P7-47 Sleeve Bushing (Upper) •• (.J:.) 
48 P7-48 Sleeve Bushing (Lower) ••<-r) 1 
49 P7-49 Washer ~ 2 
50 P7-50 Knife C. Set .J:. a 1 

24 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



< 

8 
~ 3---ff 52 

r--:1 2 I 

4 

10 

29 30 

t~ 
N 

g 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



LOOPER DElVING MECHANISM I$IM'PI' 8 
Ref. Parts Amt. 
No. No. Description a .t Req. po 

I P8-I Looper Driving Crank Pin rtJ#~fhUil~tt~ I 
2 P8-2 Screw (9/64-40XI6.3) ~.ti\ 
3 P8-3 Roll Pin for Main Shaft $~ 
4 P8-4 Looper Lever Driving Rod, C. Set r tJ # ~fht-Hll 
5 P8-5 Looeer Lever Driving Rod Ball rtJ#~fh~'* 
6 P8-6 Screw (M3.5-0.6XI4) ~.ti\ 6 
7 P8-7 Looper Lever Driving Rod rtl#~fht-' 
8 P8-8 Washer ~J:l I 
9 P8-9 Nut (Left-handed Screw) ~+I(&. .f) 2 
IO P8-IO Retainin§ Rin§ .fo.J.l 2 

11 P8-II Looper Lever Driving Rod Pin r tJ #~fh~,tt~ 
12 P8-12 Screw (118-44X5) ~.ti\ 
13 P8-I3 Collar .tdr.J.l 2 
14 P8-14 Screw (ll/64-40X5.8) ~.ti\ 2 
15 P8-15 LooEer Lever Shaft rtJ#~#.t.~r I 

I6 P8-I6 Washer ~J:l 6 
17 P8-17 Screw (7 /32-32X20) ~~-
I8 P8-18 Looper Lever rtl#~~' 
I9 P8-19 Looper Driving Connection Rod, C. Set r tJ #~fhi!~'m 1 
20 P8-20 LooEer Drivin§ Connection(Ugper~ r tJ #~fh.i!~-'~J:.~ 1 

2I P8-2I Looper, C. Set t)#~B. 

22 P8-22 Looper Driving Connection Ball(Upper) r tJ #~fh.i!~-'Jilt(J:.) 
23 P8-23 Nut ~"" I 
24 PS-24 Looper Driving Connecting Rod r tJ #~fhi!-~~' 1 
25 P8-25 Nut ~+I 1 

26 P8-26 Looper Driving Connection(Lower) r tJ # .. fhi!l¥-(r) 1 
27 P8-27 Looper Driving Connection Ball(Lower) r tJ #~fhi!l¥-Jilt(r) 
28 P8-28 Nut ~+I 
29 P8-29 Steady Fork -~Jl 
30 P8-30 Screw ~M3.5-0.6X8~ ~.ti\ 

31 P8-31 Looper Rocker Shaft rtl#-it~,_.. 

32 P8-32 Looper Rocker Shaft Sleeve rtl#.t&#.t.~r*fil 
33 P8-33 Washer ~J:l 
34 P8-34 Screw (9/64-40X10.9) ~.ti\ 
35 P8-35 Looper Rocker Shaft Sleeve Guide r tJ #-it#.tdl*r.l l-1+ 
36 P8-36 Screw (3/16-32X5.9) ~.ti\ 

37 P8-37 Collar rtl#-~&~,_..Jt 

38 P8-38 Screw(Il/64-40XI3) ~.ti\ I 

39 P8-39 Looper Holder rtl#W~~ I 
40 P8-40 Screw ~Il/64-40X8.3~ ~.ti\ I 

27 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. Parts Amt. 

No. No. Description 
0 

" Reg. po 

41 P8-41 Packing -~ 1 

42 P8-42 Adjusting Screw(9/64-40X8.2) 111JiiHl~ 1 

43 P8-43 Looper tJ# 1 

44 P8-44 Screw (9/64-40X4.9) *l~ 1 

45 P8-45 Needle 1 

46 P8-46 Screw (M2.5-0.45X3.4) ~ 2 

47 P8-47 Screw (3/32-56X3.6) *l~ 1 

48 P8-48 Looper Driving Connection(Upper), C. Set r tJ #afhl!Mm(J:.) 1 

49 P8A9 Looper Driving Connection(Lower), C. Set -:r tJ #afhl!Mm(r) 1 

50 P8-50 1 

51 P8-51 Looper, C. Set #a 1 

52 P8-52 Looper Lever, C. Set rtJ#~#m 

53 P8-53 Looper Holder, C. Set rtJ#III~Ji.m 1 

54 P8-54 Looper Rocker Shaft, C. Set r tJ #4~,..-m 

28 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



9 

35 

30 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



FEED DElVING CONTROL MECHANISM MI'IJJI' 9 

Ref. Parts Amt. 

No. No. Description 0 $ Reg. po 

I P9-I Feed Lift Eccentric, C. Set .1!;1'4 .p,t{ ft- «e ·~ ... m I 
2 P9-2 Feed Lift Connection (Upper) .i!# .P,t{ ft- i! tf( J:.) 2 
3 P9-3 Screw (ll/64-40XI6) ~-~ 4 
4 P9-4 Feed Lift Eccentric Ball .i!# .P,t{ ft-«i ·~ ... J4t I 
5 P9-5 Screw ~ll/64-40X4~ ~~ 4 

~ 

6 P9-6 Nut (Left-handed Screw) ~11 2 
7 P9-7 Feed Lift Eccentric Connecting Rod .i!#.P,t{ ft-«i ·~ .. it~ 2 
8 P9-8 Nut ~11 2 
9 P9-9 Feed Lift Connection (Lower) .1!*4 .P,t{ ft- i!tf(""f) I 
IO P9-IO Screw ~M3.5-0.6XI4~ ~~ 4 

II P9-II Feed Lift Connection Ball .i!*f .P,t{ ft- i!tf * 
I2 P9-I2 Steady Fork -~Jl 
13 P9-13 Screw (M3.5-0.6X8) ~-*-~ I 
I4 P9-14 Oil Wick idJ~ 2 
I5 P9-15 Pin :k~# 2 

16 P9-16 Feed Drive Eccentric, C. Set .i!*f.P,~tn«e·~ .. m I 
I7 P9-17 Feed Drive Eccentric Ball .i!# .p,~ tn «i ·~ ... * I 
I8 P9-18 Washer ~J:I 8 
I9 P9-I9 Feed Drive Connection(Lower) .1!71'4 .P,~ tn i!tfCF) 
20 P9-20 Feed Drive Connection Ball .i!#.P,~tni!t.f14t 
2I P9-21 Steady Washer -~~J:I 
22 P9-22 Washer ~J:I 
23 P9-23 Nut ~+I 
24 P9-25 Feed Drive Shaft .i!#.P,~tn.;. I 
25 P9-26 Feed Drive/Loo~r A void Lever .i!#.P,tJ~ 1 

26 P9-27 Feed Drive Shaft Bushing .i!#.P,~fn ... *-til 
27 P9-28 Screw (3/16-32X9.1) ~~ 
28 P9-30 Looper A void Connecting Rod, C. Set tJ #lltni!tfm 
29 P9-31 Screw (7/32-32XIO) ~~ 2 
30 P9-32 Loo~r A void Connectini Rod Busbin§ it*'_.. if<. .. * 2 
31 P9-33 Needle Bearing ... if<. 2 
32 P9-34 Looper A void Connecting Rod 1:) #lltni!tf 
33 P9-35 Looper Avoid Adjusting Nut ttJtHl11 
34 P9-36 Feed Lift Connection(Upper), C. Set .1!;1'4 .P,t{ ft- i! tf( J:.) ~.!. 
35 P9-37 Feed Lift Connection~Lowerl, C. Set i!#.P,t{ft-i!*'~r~m I 
36 P9-38 Feed Drive Eccentric(Upper), C. Set .i!#.P,ttft-«e·~ .. <J:.)m I 
37 P9-39 Feed Drive Eccentric(Lower), C. Set .i!#.P,ttft-«e·~ .. <-r>m 1 

3I 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



10 

32 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. Parts Amt. 

No. No. Description a $ Reg. !!0 

1 P10-1 Feed Bar, C. Set l!*+A-OO:;t&m. 1 
2 P10-2 Main Feed Bar :£l!*lA-OO:;t& 
3 P10-3 Differential Feed Bar J:.fhl!#A-OO:;t& 
4 P10-4 Feed Bar Plate 3!*4-A-OO:;t&J:I 2 
5 P10-5 Screw (lli64-40X 18. 7) ~~ 4 

6 Pl0-6 Screw (ll/64-40X7) ~.~ 
7 PI0-7 Differential Feed Dog J:.fhli' 
8 PI0-8 Main Feed Dog :£1l; 1 
9 PI0-9 Screw (11/64-40X7.8) ~..ti\ 2 
10 PI0-10 Needle Guard(Rear) ~~ J:l (1!) 1 

11 p 10-11 Screw (l/8-44X4 .. 8) ~~ 
12 PI0-12 Feed Bar Eccentric Pin l!*+A-'"' ·~-
13 PI0-13 Screw (11/64-40X5) ~~ I 
14 PI0-14 0-ring 0~~-Jl 1 
15 PI0-15 Screw (9/64-40X8) ~~ 3 

16 PI0-16 Feed Bar Slide Block i!#~itlt 
17 PI0-17 Feed Rocker Link Bushing 3!#~4£-"*l"il 3 
18 PI 0-18 Screw (7/32-32X6.5) ~~ 2 
19 PI 0-19 Main Feed Bar Driving Link :£l!#A-OO:;t&41fhlf. 1 
20 Pl0-20 Feed Rocker Link Pin 3!#~4£-"tl• 2 

21 P10-21 Differential Feed Bar Driving Link .l.fhl!#A-41fh.lf. 
22 PI0-22 Screw (7/32-32X5) ~~ 
23 PI0-23 Feed Rocker l!*lf-A-4£-" 1 
24 P10.24 Differential Feed Bar Driving Link Slider £fhl!#~i'llflitlt 1 
25 P10-25 Screw (7/32-32X4.6) ~~ 1 

26 P10-26 Differential Feed Adjusting Link .l.fhi!#:R-1;11JiP*' 1 
27 Pl0-27 Screw (ll/64-40X6.6) ~~ 
28 Pl0-28 Differential Feed Adjusting Lever .l.fhl!#Jt.i'l)iP~lf. 
29 PI0-29 0-ring 0~#.3JJl 1 
30 PI0-30 Feed Rocker Shaft l!#-A-4£~ ... 1 

31 pI 0-31 Screw (M6-1 X8) ~~ 2 
32 P!0-32 Feed Rocker Shaft Bushing l!*lf-A-4£-".tdl*l"il 
33 PI0-33 Feed Rocker Link l!*f:R-4£~.i!*' 
34 PI0-34 Screw (7/32-32X10.5) ~~ 
35 PI0-35 Feed Adjusting Nut i!#:R-i'lliP*l+l 1 

36 PI0-36 Differential Feed Adjusting Lever (Middle) £fhi!#.Jt-1;11JiP~~(.P) 1 
37 PI0-37 0-ring 0~#.3JJl 1 
38 Pl0-38 Differential Feed Adjusting Dial Gasket .l.fhi'llirll~-~J:I 
39 Pl0-39 Differential Feed Adjusting Dial J:.fhi!#A-lJI1iPll~-
40 Pl0-40 Screw (9/64-40X6.2) ~~ 

i 

33 l 
I 

I 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



i::e· ; .7" -_l~~i=C: ~~--. .. ~~ 

tk 
tt:'; 
--~~ ,, 

Amt. 
(':, Ref. Parts "\i 

No. No. Description sfl7 ;t Reg. 

41 P10-41 Spacer (Fiber) -t:x oa•) 1 

42 P10-42 Corrugated Washer iltAA. "t: X 1 

43 Pl0-43 Differential Feed Operating Lever .!. fiJ 3!*4 J..fj ft: *' 1 

44 Pl0-44 Screw (M3-0.5X2.6) *"~ 
2 

45 Pl0-45 Nut 
*&+I 2 

46 Pl0-46 Screw (118-44X3.9) *"~ 
47 Pl0-47 Screw (1/8-44X4.7) *"~ 

1 

48 Pl0-48 Main Feed Dog, C. Set :£'f;U. 1 

49 P10-49 Feed Rocker, C. Set ~*+~•*•• 
1 

50 Pl0-50 Feed Bar Eccentric Pin, C. Set 3!*4-A--tt.·~-- 1 

51 Pl0-51 Differential Feed Adjusting Dial, C. Set .!.fh1JIIiPll~·· 1 

34 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



11 

31 

I 
I 

10 

34 ---i 

..... , 
"l 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

11 
20 

I 39 ~ .......... ~--------------~~------ . 

.......... .... .......... 
..... ..... ,, 

36 

.... ..... ..... ..... '-... I 
' I ..... , I 

'-... I 
'-..., I 

'-... I 
' I -..., I 

' I '-... I ........ 

1 

2 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



11 
~-

LUBRICATING MECHANISM liM 
Ref. Parts Amt. 

No. No. Description p 
012 .$ Reg. 

1 Pil-l Crank Chamber Oil Gauge Unit ~·- 1 

2 Pll-2 Oil Height Indicator i ... ~ij :;F. 
3 Pll-3 Oil Receiver (Rear) >•I: 4i !Jt 2 ( .fi) 
4 Pll-4 Oil Wick idf~ 1 
5 Pll-5 0-ring 0~---- 1 

6 Pll-6 Pump, C. Set idf~· 
7 PI 1-7 Pump Housing Cover (Rear) Unit ~>•f-aUt) 
8 Pl1-8 Screw (9/64-40X9.7) *l~ 6 
9 Pl1-9 In-take Filter ~itif:tt 
10 P11-10 PumJb C. Set idf~· 1 

11 Pll-11 Pump Housing i•~:r 1 

12 P11-I2 Pump Gear Shaft (Short) i. ~*tit(~) 2 
13 Pll-13 Pump Gear Shaft (Long) )·~·-{-&:) 1 

14 PI I-14 Oil Pump Gear )df~iitta- 4 
15 Pll-15 Pume Driven Gear )·~·t)·· 1 

16 Pll-16 Screw ( ll/64-40X5) *l~ 2 
17 Pll-17 0-ring 0~---Jt 
18 Pll-18 Washer ~J:l 1 

19 P11-19 Screw (9/64-40X3) *l~ 2 
20 Pl1-20 Screw ~I l/64-40X10.5~ 4~ 2 

21 PI I -2I Pump Housing Cover (Front) Unit ~>•f-a(~) 
22 PI I-22 Screw (M10-1.5X6.1) 4~ 
23 Pll-23 Thread Take-up Oil Defender Unit ~idf~ 1 
24 PJJ,24 Screw (9/64-40X7) *l~ 2 
25 Pll-25 Seal ~i·~J:l 1 

26 Pll-26 Washer ~J:l 1 
27 Pll-27 Oil Receiver (Front) idJI:tl!JtH(~) 1 
28 P11-28 Oil Wick idt~ 3 
29 P11-29 Rubber Bushing .... Til 

30 Pl1-30 Oil Filter Screen Rubber Seal l!i4 idJ .... idt!t = 
31 P11-31 Oil Filter Screen li§;j).jjl) 

32 P11-32 Oil Reservoir Gasket idf~~idf~ 
33 P11-33 Oil Reservoir )·~ 1 
34 P11-34 Screw (M5-0.8X14) *l~ 6 
35 P11-35 -- 0-ring 0~---- 1 

36 Pll-36 Drain Hole Screw (3/8-24X8) *l~ 1 
37 p 11-3 7 Oil Tube jji]f- 1 
38 Pll-38 Thread Take-up Oil Defender Unit ~idf~:tt 1 

39 P11-39 Thread Take-up Oil Defender Unit 1'4i.ti:tt 1 ! 

40 Pll-40 Thread Take-up Oil Defender Unit, C. Set ~illftia 1 I = 

I 41 P11-41 Oil Receiver (Front), C. Set i•l:4l!Jt2(~)· 
42 P11-42 Oil Reservoir, C. Set i·~· 

! 

37 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



I 12 1 

ACCESSORY PARTS 

*·' 

38 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



f 

Ref. Parts Amt. 

No. No. Description a $ Reg. J!<t 

I PI2-1 Double Side Cut Presser Foot, C. Set ~t}]~·- 1 

2 P12-2 Double Side Cut Presser Foot ~tJJ~.JAll 
3 P12-3 Screw (11/64-40X6.3) ~~ 
4 P12-4 Carrier/Hook Driving Segment J:.tJ#c~n.-mx I 
5 PI2-5 Carrier/Hook Drivin~ Lever Link J:.tJ#.-fnl!*' 2 

6 Pl2-6 Link Pin l!#t§~ 4 

7 P12-7 Screw (3/32-56X3.3) ~~ 4 

8 Pl2-8 Thread Hook Driving Lever tJ#•fn~~ 
9 P12-9 Top Cover Thread Hook J:..Atl&Al.tJ 
IO P12-10 Screw ~9/64-40X6.8~ ~~ 
11 P12-11 Top Cover Thread Carrier Driving Lever J:.f;At.ft~-fn~*' 
12 P12-12 Top Cover Thread Carrier J:.f;Atl&-.tJi; 
13 PI2-13 Screw (118-44X5) ~~ 2 

14 Pl2-14 Presser Foot Attach Piece (Right) ~.JAlll!4lJ:l (;G) 1 
15 P12-15 Presser Foot Attach Piece ~Left~ ~ .JAlll! 4l J:l ~E.} 1 

16 P12-16 Screw(3/32-56X1.5) ~~ 4 
17 P12-17 Lower Knife rtnn I 
I8 PI2-18 Lower Knife Clamp r tn n :1ft~ 1 
I9 P12-19 Screw (1/8-44X3.5) ~~ I 
20 P12-20 Yieldini Section S2rin§ +~A-3J-I- 1 

21 P12-21 Yielding Section +~~ 
22 P12-22 Presser Foot Tongue ~·~J:l 
23 P12-23 Screw(3/32-56X2.5) ~~ 2 
24 P12-24 Presser Foot Spring Plate (Left) 4.JA113J-I- J:l (E.) 
25 P12-25 Presser Foot S;erini Plate ~Rii2t~ 4.JA113J-I- J:l ~;G} 
26 P12-26 Screw (3/32-56X2.6) ~~ 
27 P12-27 Spring Plate Holder 3J-I-J:ll!l~& I 
28 P12-28 Chip Guard t}] ~ ~ 'Sl J:l 1 
29 P12-29 Chip Guard Spring t}]~~"ilJ:l3J-lf I 
30 P12-30 Screw ~118-44X3.4~ ~~ 1 

31 P12-31 Lap Former ~•~s 
32 P12-32 Screw (3/32-56X3.5) ~~ 
33 P12-33 Screw (3/32-56X3.9) ~~ 
34 P12-34 Lap Former Slide Block ~!f.~ Sit~ 
35 P12-35 LaE Former Slide Block S£rini ~!J.~Sit~3J-I-J:l 1 
36 P12-36 Lap Former Guide Plate (Left) ~ ·~ s !f. fit( E.) 1 
37 P12-37 Lap Former Guide Plate (Right) ~·~ s !J.flt(;G) 
38 P12-38 Screw (118-44X8) ~~ 8 
39 P12-39 Sewing Cylinder Cover (Upper) re.l.~ 1 
40 P12-40 Screw (3/32-56X2.1) ~~ 1 

PC't)"&l hqC~· V ('c; v'U.·c< c;-',c'"' 
\)C\0' "'! - c; r- ---rs Z c L I A ft.; 

-ro 
\)co "7- c ? .- i--( 6 c C {/A L£i 

+ P5 · 11·~· 
39 f5 ~ t<', 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



DOUBLE SIDE CUT PRESSER FOOT MECHANISM zmrpp 12 
Ref. Parts Amt. 
No. No. Description g 

eo .t Reg. 
41 Pl2-41 Main Feed Dog :£f; 1 
42 Pl2-42 Stitch Plate #~ 
43 Pl2-43 Presser Foot Spring Plate (B)(Left) .4.11'3J-l J:l ( -Jt)(.£) 
44 Pl2-44 Presser Foot Spring Plate (B)(Right) .4.11'3J-l J:l ( -Jt)(t;) 1 
45 Pl2-45 ChiE Guard Plate tn/4P$1lJ:I4 1 
46 P12-46 Screw (3/32-56X4.3) ~~ 
47 Pl2-47 Lap Former, C. Set "AU··~~- 1 
48 Pl2-48 Sewing Cylinder Cover (Upper), C. Set re.:l.~a 1 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



13 

I 

\:::::::::: -­·--

42 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



/SV/ DEVICE ®81'1'' 13 
Ref. Parts Amt. 

No. No. Description 0 
po $ Reg. 

1 P13-l Belt Pulley Cover &: ...... 1 
2 P13-2 Screw (M4-0.7X8) «~ 3 
3 Pl3-3 Washer ~X 3 
4 P13-4 Gear Wheel ..... 
5 P13-5 GearWheel ..... 
6 Pl3-6 Screw (M6-1X6) «~ 4 
7 Pl3-7 Synchroniser ~fic.~A!S 
8 P13-8 Screw (11164x2) «~ 
9 P13-9 Synchroniser Place ~..fj!"-·B~ 1 
10 P13-10 Screw ~M4-0.7x8l «~ 6 

11 P13-11 Hand wheel .~it-f-t.t 
12 P13-l2 Screw (M5-0.8X5) «~ 2 
13 P13-13 Timing Belt &:• 1 
14 Pl3-14 Screw (M5-0.8X14) «~ 4 
15 P13-15 Screw ~M6-1X15l «~ 7 

16 P13-16 Washer ~X 7 
17 Pl3-17 Mini Servomotor Support (Upper) 1iJJJl.~it~(J:.) 
18 Pl3-18 Mini Servomotor 1iJ JJil.~ lt 
19 P13-19 Mini Servomotor Support (Lower) 1iJ }Jl.~ lt~ ("f) 1 
20 Pl3-20 Washer ~X 2 
21 P13-21 Spring Washer ~·~X 2 
22 P13-22 Screw (3/8-16X45) «~ 3 
23 P13-23 Nut *I 'it 1 
24 P13-24 Sewing Maching Supprting Block Cover -~· 1 
25 P13-25 Pierce Filament Illustration :rAt II 1 

•w-• 

26 H3-26 Emblem ~'* 
27 Pl3-27 Rivet Jfp~ 2 
28 P13-28 Sewing Maching Supprting Block -~ 1 
29 Pl3-29 Pitman .~it~~ 1 
30 PlJ-30 Wood Screw **~~ 7 
31 p 13-31 Control Rapid Box ~.itS 
32 Pl3-32 Control Box ~·Jfi 
33 Pl3-33 Cord Clamp -~ 34 P13-34 Mini Servomotor, C. Set 1iJ JJfl.~ it 

43 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



I 
Ref. Parts Amt. 

No. No. Description Q Jl Reg. 1!0 

1 P14-l Regulator ..... I 
2 P14-2 Air Tube(6x4mm) Jil. 'f( 6x4mm) I 
3 P14-3 Solenoid Valve 't-'lftl!J 
4 Pl4-4 Air Tube(4x2.5mm)(Blue) Jil. 'f( 4x2.5)(.ii.) I 
5 PI4-5 Air Tube~ 4x2.5mm~~Oranie ~ Jil.'f~4x2.5l~~l 1 

6 Pl4-6 L" Connector L"~ Jil 'f 3JA 2 
7 Pl4-7 Air Cylinder .. ~ 
8 Pl4-8 Nut «+I I 
9 Pl4-9 Presser Lifter Holder .. ~.JA 1 
10 Pl4-10 Screw ~6-IXlS~ -~ 4 
11 p 14-11 Cylinder Bracket l.~.& 1 
12 Pl4-12 Screw (3/16-32XI1.5) -~ 4 
13 Pl4-13 Presser Foot Connecting Lever fff&-"l'it:t' I 
14 Pl4-14 Screw (3/I6-32X4) -~ 2 
IS P14-15 Air C~Iinder, C.Set .. ~. I 
I6 Pl4-16 Solenoid Valve, C.Set t-'lftl!Ja 1 

45 

' ,, 
~ l 

I
~ " 
' . : ~,r 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



15 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



lET/ DEVICE 'lw'IM 15 r 

Ref. Parts Amt. 
No. No. Description 'Q ,£ Reg. pP 
1 P15-1 Solenoid Valve t-'lli~ 1 
2 P15-2 Solenoid Valve Bracket t-'lli~~ 1 
3 P15-3 Screw (M6-1Xl5) *'· 2 
4 P15-4 Washer ~J:I 2 
5 P15-5 Screw ~M5-0.8X14~ t.l{#.il 3 
6 P15-6 Screw (M4-0. 7X8) t.l{#.il 
7 P15-7 Cord Clamp •• 1 
8 P15-8 Retaining Ring ;fpJ.l I 
9 P15-9 0-Ring 

0~··· 2 
10 Pl5-10 Bearin§ Housini *"'jf(.W~:i: 1 
II p 15-11 Belt Pulley Cover Bracket L .... l.~ 
12 Pl5-12 Screw (3/16-32Xll.5) Cl.il 4 
13 Pl5-13 Solenoid Valve, C. Set t•~· 14 p 15-14 Bearing Housing, C. Set *"'jf(.W~:ta 

47 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



16 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



lAW/ DEVICE, C.SET(SELECT DEVICE) tf.if&$lRI'wemgptl 16 
Ref. Parts Amt. 

No. No. Description 0 .£ ~ 1!0 

I PI6-I Dust-Collecting Equipment •.t:~ I 

2 PI6-2 Hose Band ~· 3 PI6-3 TakeOver .ft'f 
4 PI6-4 Hose Band ~· I 
5 PI6-5 Wood Screw **'~ 4 

6 P16-6 TakeOver .fl'f 
7 Pl6-7 Regulator Support f!l~& 
8 Pl6-8 Wood Screw **'~ 2 
9 Pl6-9 Solenoid Valve 't"ii~ 
10 P16-10 L" Connector L', ~Jil.'f.fl~ I 

11 P16-11 Screw (M3-0.5X24) *I~ 2 
I2 PI6-12 Air Tube(6x4mm) lit. 'f(6x4mm) 
13 Pl6-13 Spring Washer ~-~-~X 2 
14 P16-14 Hose Union Jil.'fti~ I 
I5 Pl6-15 ReBulator --~- l 

16 Pl6-16 Hose Union Jit.'fti~ 
17 P16-17 Hose Band ~· 18 PIG-13 Regulator Support f!l~& l 
19 Pl6-19 Regulator Support --~-f!l~.!f· l 
20 Pl6-20 Screw ~M5-0.8X9~ *I~ 2 

21 p 16-21 Regulator Support ~~~~& 
22 PI6-22 Spring Washer ~·~X 2 
23 Pl6-23 Nut *I +I 2 
24 Pl6-24 Connector Jit.'fti~ l 
25 Pl6-25 Washer ~X 2 =:-- ':..';;"!::'",...;:.~ .... ':':-

20 Pl6-20 A Gas Cylinder ... 
27 F 16-27 Solenoid Valve, C. Set 't-'ii~m 
28 PIG-20 Regulator, C. Set 

--~--29 Pl6-29 Suction Pipe Unit, C. Set ~*-
30 Pl6-30 Suction Pipe Unit ~if =- . ···-· -·~- -· 
31 P l G-31 Suction Pipe Unit Support (Upper) ~f-W~&(.L) 
32 Pl6-32 Screw (M5-0.8X9.9) *I~ 2 
33 Pl6-33 Washer ~X 2 
34 Pl6-34 Screw (M5-0.8XI5.9) *I~ l 
3: Pl6-JS Nut *I +I I =-
36 P J..}-3v Suction Pipe Unit Support (Lower) ~*~~~~&rn 
37 P16-37 Screw (M5-0.8XI1.7) *I~ 2 
38 p 16-3~ Washer ~X l 
39 Pl6-3'J Suction Pipe Unit, C. Set ~-

49 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



17 

3 

0 ----....__ 5 

-----~ \_6 
I 7 

50 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



THREAD STAND 
E ''' 

17 
Ref. Parts 
No. No. Description 
I P I7 -I Column Cap *-t.JA .l. 

Amt. 

Reg. 
I 

2 PI7-2 Column Pipe(Upper)(Short) J:.AJ*-t.(~) 

3 PI7-3 Thread Hanger (3 Spools Type) 3-7Li&il $it 
4 P 17-4 Thread Hanger Support itlil $-" W ~.& 
5 PI7-5 SpringWasher ~·~J:l 

6 PI7-6 Screw (M6-IX23) t~• 

7 P 1 7-7 Thread Guide Holder (Large) .:ki&Al*¥- IE ~_& 
8 PI7-8 Thread Guide Arm i&Al~.it.fi-f 

9 PI7-9 Thread Guide Holder (Small) 'l~i&ilff.W ~.& 
IO PI7-IO Thread Guide (6 Sgool Type) 6-7Litlil~ 

2 
4 
4 
4 

1I PI 7-11 Column Pipe Connecter Ai.*-t..tiJ:l 2 
12 P17-12 Screw (M5-0.8Xl6.8) t~• 4 
13 P17-13 Nut Jl+l 10 
14 Pl7-14 Column Pipe(Upper) J:.AJ*-t. I 

IS P 17- I=5 ===::Sp!::o:.o;..l S...,tan~d,.(3~S-poo......,.I='T*ype='=} --====-====--=3=-1L•Al~ ... =~='=======-=-=2====== 
16 P 17-16 Column Pipe (Lower) r il*-t. 
I7 P17-17 Washer ~J:l 2 
IS P 1 7-1 8 Nut Jl +I I 
19 P17-19 Spool Cushion il ... ll!!.l:£ 6 
20 PI 7-20 ~P.ool Mat .... ~ 6 
====== ~==~~==--~--------------------~--~--==----======= 21 P17-21 Spool Seat Disc ij ... J!fl 6 
22 Pl7-22 Spool Pin Al*"'b. 6 
23 Pl7-23 SpringWasher if.J-~J:l 6 

51 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



18 

1 

5 ~ 
I 

6~ 

7--$ 
I 
I 

8 

52 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



/CU DEVICE ''''" 18 I 
l 
' 

Ref. Parts Amt. 

No. No. Description 0 
!!0 " Reg. 

1 P18-1 Belt Pulley Cover .&: ...... . 1 

2 P18-2 Screw (M4-0. 7X5) *'~ 4 

3 PIS-3 Washer ~X 4 

4 P18-4 Handwheel .~.tt+• 1 

5 PIS-5 Nut *I +I 3 

6 P18-6 Spring Washer ~-I~ X 3 
7 Pl8-7 Washer ~X 3 
8 PIS-8 Motor .~.it 1 

9 Pl8-9 Screw (M6-1X15) *'~ 4 
10 P18-10 Washer ~X 4 

11 PI {;-il Belt Pulley Cover Bracket (Down) &: ..... ('"f) 1 

12 p 18-12 Belt Pulley Cover Bracket (Upper) &: ...... (J:.) I 

13 p 18-13 Screw (M4-0. 7X8) *'~ 
14 PlS-14 Washer ~X 
15 P18-15 Presser Foot Connectini Lever ~4~.1!~ 
16 p 18-16 Iron Hook M.I:J 
17 P18.l7 Belt .&:• 1 

18 Pl :.;-18 Screw (5/16-18x45) *'~ 3 
19 Pl8-l9 Driving Lever{Length) .~.it41i'J.i!;Jttf( -&,:) 1 
20 Pl~-::0 [~riving Lever Shaft .i!tt~ .... ~ 1 

21 P''· .. ' 1 o-...:..1 Driving Lever(Short) .~ .it41 ill .i! ;Jttf ( ~) 1 
22 p 16·:i.2 Pi tman(Length) .~it .p ~( fc) 
23 Pl8-2J Screw (M4-0. 7X8) *'~ 4 

53 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



19 

~ 
10 

11 12 

9 

54 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



A TIACHMf:NT BOX fttflf:A 19 l 
f 

Ref. Parts Amt. 

No. No, Description .. ..t Reg . .. .. 
I PJ 9-1 Attachment Box R;J#-iL I 

2 Pl9-2 Thread Tweezers ~-~ I 

3 PIS'-3 Threading Wire ~--~ 4 P19-4 Hexagonal Wrench (4mm) P9 ~fit~ -t(4mm) I 
5 P19-5 Hexa§onal Wrench pmm~ P9 ~fit~ -tpmml 1 
6 P19-6 Hexagonal Wrench (2.5mm) P9 ~ fit~ -t(2.5mm) 
7 PJQ.-7 :3crewdriver .. ~~.:r 
8 f' 1 Y-6 Needle -~ 5 
9 P19-J Needle ·~ 2 
IO Pl C:-10 Lower Knife -r-wnx 1 

·--
II Fb-ll Upper Knife J:.."W71X 
I2 I-19-:2 Needle Height Gauge ~-iti~1JIJiPB 
13 p 19-13 Wrench ~-t I 
I4 Pl9-14 Wrench ~-t 1 
15 Pl9-15 Wrench ~-t 1 

'-- ~ 

16 P 19-:5 Double Side Cut Presser Foot Spring Plate (Left) ~"W4.11'~-f X(£.) 
I7 Fl 'i .. : 7 L'ouble Side Cut Presser Foot Spring Plate {Righ1 ~"W4"1'~-f X(;#;) 
I8 r· !J:J Iron Chain ... 
I9 f ;S- ) Wrench ~-t I 
20 I· - :: : ' ___ ~r~xagonal Wrench (1.5mm) P9 ~fit~ f-(1.5mm) I 

-···· 
21 l·. /·-· Fu.der ••s 1 

55 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



20 

1 2 

--3 

4 

MJ 62 
(JljJ-t·•> 

_,...,.,.._ ... 

11 

56 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



-l 
ACCESSQ~{~.--------------IIIIIiifttillifil:._l-----llii2ii0._ t 

Ref. 
No. No. Description 
I P20-l Oiler $tit~ 

2 P20-2 Funnel il+ 
3 P20-J Oil ~if $tit 

4 P20-·l Screw, C. Set ~--
5 P20-5 Screwdriver ~-~-f ====== 
6 P20-;) Pitman(Length) .IJ lt ~ #( j:) 

7 P2J. Screw, C. Set ~--
8 P20-:; Supporting Block Rubber Cushion ... ~Iii ~&.il!g-~ 

9 P2J-) Parts Book *** 

Amt. 

Reg. 
1 

I 
1 

1 0 P2 C- 1 0 ~.fa chine Cover 1'4 .4 .f. 
========~===~==--~~--------------------~~----------------=-Il P2C-; 1 Iastruction Book •-ff+-lllt 
I2 P2C-: 2 I edal, C. Set .451'Jf:fim 
13 P2C-l3 Drier .ft~*J 1 
I..f P2C-l t 1 bread Stand, C. Set Aj. a I 
1 s===P=='"2C- •. L ~ ::rew(3/8-16x45) ~- 2 
I6 P2_., 5 Spring Washer ~·~X 2 
I 7 P2 J- "" ',"/asher ~X 2 

I8 P2C-: 3 S..:rcw(5/16x100) ~- 4 
I9 P2j-l) \Vasher ~X 4 
2J P2C:.7:J Nut ~+I 8 ====== ==== ~==-----------==-=-=--===--~~----============== 
21 P2~--:::.. S1ring Washer ~·~X 4 
22 P2C:-:-' \\"asher ~X 4 

57 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



21 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



J \WI DE'(.-[;L§£:;§!jJ(SELECT DEVICE) 

r~ 
1 
2 

Nr,'"-

P2 i -: 
p~' ' 

Description 

Suction Pipe Unit, C. Set 
Suction Pipe Unit, C. Set 

59 

?1fat1JffUCUf!liJil 21 
Amt. 
Reg. 
1 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



22 
·•.· ·:-~-:-

~"Part' I 

~ ~· ~ ~ ~ 
Modo!'~. 

~A-·· ~JUffi(b.) ~A-~fi(;t) ~·~fi(b.) ~·~fi(:G') 

MJ-62--4: 2-0 I P6-15 P6-36 P6-37(452) P6-47 P6-48(452) 
-----

MJ-C' ~-'-02 Pl2-2 Pl2-24 Pl2-25 PI2-43 Pl2-44 
: . -· ··-·~--~---

MJ-62-4, J-0 I ! P6-l5 P6-36 P6-37(460) P6-47 P6-48(460) 

MJ-62-400-02 i Pl2-2 Pl2-24 Pl2-25 P12-43 Pl2-44 i 
' i 
I -----· 
' _____ . .,.._...., ____ 
: 
·, 

--·· ·~------

~-----~- .. ~----
: 

··--- -~~------~ 

-----· -

. -~··--:: -

~ ~ ' ~ Jl 
#41 #~ ••• t]~·· ~A--MAb& 

MJ-C : .. <•! P5-40(452) P5-44(452) ~ P7-7 P5-34 

MJ-6-:.' . - _ .. .., 
" Pl2-42 Pl2-31 " P12-21 

MJ-62-· .. >: l P5-40(460) P5-44(460) __,----
" P5-34 

------·-------
MJ-C,'-'"'-~2 " PI2-42 P12-31 " Pl2-21 

--------------· 

I ·-· From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



I t;""f:-;· 
:•;i~J< 

·,·r~lr '0' ·._:: ..... 

~- . " ~ 

I - -- '- ' 1 r--------- --:-
1 • I '7- . 

I 
'-
i 

i 
t·-·--·-·"· 

i 

I 
L 

I 

f 
I 
I 

' SPECIFICATION I.,._, 

---

.. :;;;? $' 

--
TJJJ:l TJJ:!k.~ 

P7-40 P6-31 
--

" Pl2-18 
--

" P6-31 

" Pl2-18 
"'"' 

-

-

"""-· 

<:_,-

~ ~ 
-;ltri!ii .fil&ii 

-

PI0-7 PI0-8 

" Pl2-41 

" PI0-8 
---

" Pl2-41 

--

.. 

---

·-

-··· ~ 

22 

rB'' 
~~ ~ ~ & 

J::fUtiJ#(~) J:. f!fi't iJ jf(-~) !f-"'r~ 

P6-25 P6-22 ~ 
Pl2-12 Pl2-9 Pl2-22 

P6-27 P6-24 ------Pl2-12 Pl2-9 Pl2-22 

') A 

' 
,_-J 

/(; ~ 
#tl(for) #ttUt) rfUtt.J# 

P8-43 PI0-10 P8-45 

" " " 
II II II 

II II II 

61 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com




